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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt 15-Jun-2015
Testing completed 05-Aug-2015
The customer's contact person [ Tia Melava

Test Plan referred to

T:\Projects\RM-1085\TestPlan\RS TestPlan RM-1085.xlsm

Notes

Document name

T:\Projects\RM-1085\EMC\FCC15CWLAN_RM-1085_05.docx

1.1

EUT and Accessory Information

The EUT is a mobile phone with following features:
GSM/WCDMA/WLAN
The EUT is tested with maximum rated TX power.

Devices under tests

Product Type SN HW | MV SW DUT
Phone RM-1085 | 004402742320777;059W5J6 | 2111 - 01063.00001.15244.09000 | 100012
Phone RM-1085 | 004402742321478;059W5J6 | 2111 - 01063.00001.15244.09000 | 100014

Dummy Battery | SD-241R - V2 - - 100017

Headset WH-308 51251B1 - - - 100029

1.2. Summary of Test Results
WLAN:

Section in CFR 47 SeCt'SPFLgSR_SZ%GEN Name of the test Result
15.247(b)(1) A8.4(4) Conducted peak output power PASSED
15.247(d), 15.205(b) A8.5 Band edge compliance of RF emissions NP
15.247(d) A8.5 Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8.5 Spurious radiated emissions NP
15.207 7.2.4 AC powerline conducted emissions NP
15.247(a)(2) A8.2(a) 6dB(bandwidth) PASSED
15.247(e) A8.2(b) Power spectral density PASSED

PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Microsoft Laboratory.
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2. Conducted peak output power

(FCC §15.247(b)(1), RSS-210 A8.4(4))

EUT with DUT number

RM-1085, DUT 100012

Accessories with DUT numbers

SD-241R, DUT 100017 ; WH-308, DUT 100029

Operation Voltage [V] / [HZ]

Nominal

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

20/47/101.9

Date of measurements 23-Jun-2015
Measured by Jari Keto
2.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

2.2. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 _ _
5725 - 5850 <=1 <=30
FCC Part 15C Compliance Test Report TCC Microsoft Salo Laboratory
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2.3. Power results summary
Channel / fc [MHz] Mode Modulation Data rate Level [dBm]
6 /2437 802.11b MAIN BPSK 1 Mbps 19.14
6 /2437 802.11b MAIN QPSK 2 Mbps 19.41
6 /2437 802.11b MAIN QPSK 5.5 Mbps 20.92
6 /2437 802.11b MAIN QPSK 11 Mbps 22.3
6 /2437 802.11g MAIN BPSK 6 Mbps 24.03
6 /2437 802.11g MAIN BPSK 9 Mbps 24.2
6 /2437 802.11g MAIN QPSK 12 Mbps 23.89
6 /2437 802.11g MAIN QPSK 18 Mbps 24
6 /2437 802.11g MAIN 16QAM 24 Mbps 25.09
6 /2437 802.11g MAIN 16QAM 36 Mbps 24.43
6 /2437 802.11g MAIN 16QAM 48 Mbps 23.64
6 /2437 802.11g MAIN 16QAM 54 Mbps 23.81
6 /2437 802.11n MAIN BPSK 6.5/7.25 Mbps 24.55
6 /2437 802.11n MAIN QPSK 13.0/ 14.4 Mbps 23.59
6 /2437 802.11n MAIN QPSK 19.5/21.7 Mbps 23.76
6 /2437 802.11n MAIN 16QAM 26.0/28.9 Mbps 24.75
6 /2437 802.11n MAIN 16QAM 39.0/43.3 Mbps 24.82
6 /2437 802.11n MAIN 64QAM 52.0/57.8 Mbps 23.43
6 /2437 802.11n MAIN 64QAM 58.5/65.0 Mbps 23.53
6 /2437 802.11n MAIN 64QAM 65.0/72.2 Mbps 22.53
4-8 / 2437 802.11n MAIN BPSK 13.5/15.0 Mbps 24.09
4-8 | 2437 802.11n MAIN QPSK 27.0/30.0 Mbps 23.89
4-8 / 2437 802.11n MAIN QPSK 40.5/ 45.0 Mbps 23.76
4-8 / 2437 802.11n MAIN 16QAM 54.0 / 60.0 Mbps 23.52
4-8 /2437 802.11n MAIN 16QAM 81.0/90.0 Mbps 235
4-8 /2437 802.11n MAIN 64QAM 108.0/ 120.0 Mbps 22.87
4-8 2437 802.11n MAIN 64QAM 121.5/135.0 Mbps 22.74
4-8 /2437 802.11n MAIN 64QAM 135.0/ 150.0 Mbps 22.62
6 /2437 802.11b AUX BPSK 1 Mbps 19.64
6 /2437 802.11b AUX QPSK 2 Mbps 19.92
6 /2437 802.11b AUX QPSK 5.5 Mbps 21.41
6 /2437 802.11b AUX QPSK 11 Mbps 22.82
6 /2437 802.11g AUX BPSK 6 Mbps 24.57
6 /2437 802.11g AUX BPSK 9 Mbps 24.68
6 /2437 802.11g AUX QPSK 12 Mbps 24.42
6 /2437 802.11g AUX QPSK 18 Mbps 24.45
6 /2437 802.11g AUX 16QAM 24 Mbps 25.48
6 /2437 802.11g AUX 16QAM 36 Mbps 24.94
6 /2437 802.11g AUX 16QAM 48 Mbps 24.11
6 /2437 802.11g AUX 16QAM 54 Mbps 24.3
6 /2437 802.11n AUX BPSK 6.5/7.25 Mbps 25.07
6 /2437 802.11n AUX QPSK 13.0/ 14.4 Mbps 2411
6 /2437 802.11n AUX QPSK 19.5/21.7 Mbps 24.27
6 /2437 802.11n AUX 16QAM 26.0/28.9 Mbps 25.11
6 /2437 802.11n AUX 16QAM 39.0/43.3 Mbps 25.22
6 /2437 802.11n AUX 64QAM 52.0/57.8 Mbps 23.86
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6 /2437 802.11n AUX 64QAM 58.5/65.0 Mbps 24.07
6 /2437 802.11n AUX 64QAM 65.0 / 72.2 Mbps 23.08
4-8 1 2437 802.11n AUX BPSK 13.5/15.0 Mbps 24.68
4-8 1 2437 802.11n AUX QPSK 27.0/30.0 Mbps 24.45
4-8 /2437 802.11n AUX QPSK 40.5/ 45.0 Mbps 24.37
4-8 /2437 802.11n AUX 16QAM 54.0/60.0 Mbps 24.03
4-8 12437 802.11n AUX 16QAM 81.0/90.0 Mbps 24.03
4-8 12437 802.11n AUX 64QAM 108.0/120.0 Mbps 23.43
4-8 | 2437 802.11n AUX 64QAM 121.5/135.0 Mbps 23.35
4-8 /2437 802.11n AUX 64QAM 135.0/150.0 Mbps 23.17
1/2412 802.11n Main BPSK 6.5/7.25 Mbps 23.41
11/ 2462 802.11n Main BPSK 6.5/7.25 Mbps 23.54
1/2412 802.11g Main 16QAM 24 Mbps 24.08
11/ 2462 802.11g Main | 16QAM 24 Mbps 24.1
1-5/2422 802.11n Main BPSK 13.5/15.0 Mbps 22.42
7-11/2452 802.11n Main BPSK 13.5/15.0 Mbps 22.78
1-5/2422 802.11n Main QPSK 27.0/30.0 Mbps 22.17
7-11/2452 802.11n Main QPSK 27.0/30.0 Mbps 22.56
1-5/2422 802.11n Aux BPSK 13.5/15.0 Mbps 23.84
7-11/2452 802.11n Aux BPSK 13.5/15.0 Mbps 23.93
1-5/2422 802.11n Aux QPSK 27.0/30.0 Mbps 23.58
7-11/ 2452 802.11n Aux QPSK 27.0/30.0 Mbps 23.69
172412 802.11n Aux BPSK 6.5/7.25 Mbps 24.28
11/ 2462 802.11n Aux BPSK 6.5/7.25 Mbps 24.2
1/2412 802.11g Aux 16QAM 24 Mbps 24.64
11/ 2462 802.11g Aux 16QAM 24 Mbps 24.72
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2.4. WLAN Test results

2.4.1 802.11b mode, BPSK modulation, 1 Mbps data rate

6 /2437 MAIN 19.14 82.035 | PASSED
6 /2437 AUX 19.64 92.045 | PASSED

Channel 6 / 2437 MHz

B

[ Spectrum ]

Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

M1[1] -20.72 dBm
30 dém 2.4520000 GHz

20 dBrn | | ‘

10 dBm—rj

0 dBm——i

-10 dBm—j

-20 dBrn—j

|4 by

-40 dBm—j

-50 dBm—j

-60 dBm—j

CF 2.437 GHz 091 pts Span 30.0 MHz

Channel Power Power Max Hold
Bandwidth 20.00 MHz Power 19.14 dBm Tx Total 19.14 dBm

Pate: 23.JUN.2015 13:06:56

Channel 6 / 2437 MHz

Spectrum ]

<B

Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Compatible FSP
|® Att 30 dB @ SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100

j@ 1Pk Max

M1[1] -27.15 dBm
30 d8 2.4520000 GHz

20 dBm—

10 dBm—rj

0 dBm——

-10 dBm—j

-20 dBm—

-30 dBm—1

-40 dBm—j

-50 dBm—j

-60 dBm—j

CF 2.437 GHz 691 pts Span 30.0 MHz

Channel Power Power Max Hold
Bandwidth 20.00 MHz Power 19.64 dBm Tx Total 19.64 dBm

Il

Pate: 23.JUN.2015 13:47:09
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2.4.2 802.11b mode, QPSK modulation, 2 Mbps data rate

6 /2437 MAIN 19.41

87.297

PASSED

6 /2437 AUX 19.92

98.175

PASSED

Channel 6 / 2437 MHz

[ Spectrum ]

B

SGL Count 100/100

Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible
|® Att 30de @ SWT 2.5ms ® VBW 3 MHz Mode

FSP
Sweep

@ 1Pk Max

M1[1]

30 dBrn

20 dBrn—j

10 dBm—rj

0 dBm——i

-10 dBm—j

-20 dBm—

i
[y

-40 dBm—j

-50 dBm—j

-60 dBm—j
CF 2.437 GHz

691 pts

-28.13 dBm)|
2.4220000 GHz|

. et

Span 30.0 MHz

Channel Power
Bandwidth 20.00 MHz

Power Max Hold

Power 19.41 dBm

Il

Pate: 23.JUN.2015 13:07:43

Tx Total 19.41 dBm

Channel 6 / 2437 MHz

Spectrum ] u?
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Compatible FSP
|® Att 30 dB @ SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -27.63 dBm
30 dBl

20 dBm—

10 dBm—rj

0 dBm——

-10 dBm—j

-20 dBm—

o
-30 dBm—j
-40 dBm—j

-50 dBm—j

-60 dBm—j
CF 2.437 GHz

691 pts

2.4520000 GHz

Span 30.0 MHz

Channel Power
Bandwidth 20.00 MHz

Power Max Hold

Power 19,92 dBm

Il

Pate: 23.JUN.2015 13:47:45

Tx Total 19.92 dBm
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2.4.3 802.11b mode, QPSK modulation, 5.5 Mbps data rate

6 /2437 MAIN

20.92 123.595

PASSED

6 /2437 AUX

21.41 138.357

PASSED

Channel 6 / 2437 MHz

[ Spectrum ]

B

SGL Count 100/100

Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible
|® Att 30de @ SWT 2.5ms ® VBW 3 MHz Mode

FSP
Sweep

@ 1Pk Max

M1[1]

30 dBrn

20 dBrn—j

10 dBm—rj

0 dBm——i

-10 dBm—j

-20 dBm—

Loy oipilat

-40 dBm—j

-50 dBm—j

-60 dBm—j
CF 2.437 GHz

691 pts

-31.06 dBm)|
2.4220000 GHz|

Span 30.0 MHz

Channel Power

Bandwidth 20.00 MHz

Power Max Hold

Power 20,92 dBm

Il

Pate: 23.JUN.2015 13:08:16

Tx Total 20.92 dBm

Channel 6 / 2437 MHz

Spectrum ]

<B

Ref Level 37.05 dém Offset 17.05 dB
|= Att 30de @ SWT 2.5 ms
SGL Count 100/100

® RBW 1MWHz Compatible
® VYBW 3 MHz Mode

FSP
Sweep

j@ 1Pk Max

30 dBl

M1[1]

20 dBm—

10 dBm—rj

0 dBm——

-10 dBm—j

-20 dBm—

-30 dBm—y

-40 dBm—j

-50 dBm—j

-60 dBm—j
CF 2.437 GHz

691 pts

-27.74 dBm)|
2.4220000 GHz

Span 30.0 MHz

Channel Power

Bandwidth 20.00 MHz

Power Max Hold

Power 21.41 dBm

Il

Pate: 23.JUN.2015 13:48:20

Tx Total 21.41 dBm
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2.4.4 802.11b mode, QPSK modulation, 11 Mbps data rate

6 /2437 MAIN 22.3 169.824 | PASSED
6 /2437 AUX 22.82 191.426 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ]

B

Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

M1[1] -29.70 dBm|
30 dBrn 2.4220000 GHz|
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Il

Pate: 23.JUN.2015 13:08:50
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Spectrum ]
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2.4.5 802.11g mode, BPSK modulation, 6 Mbps data rate

6 /2437 MAIN 24.03 252.93 | PASSED
6 /2437 AUX 24.57 286.418 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ]

B

Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
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Bandwidth 20.00 MHz Power 24.03 dBm Tx Total 24.03 dBm
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2.4.6 802.11g mode, BPSK modulation, 9 Mbps data rate

6 /2437 MAIN 24.2 263.027 | PASSED
6 /2437 AUX 24.68 | 293.765 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ]
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Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
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Tx Total 24.20 dBm

Channel 6 / 2437 MHz

Spectrum ] I:I:vl:l
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Compatible FSP
|® Att 30 dB @ SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
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M1[1] -24.80 dBm

2.4520000 GHz
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Il

Pate: 23.JUN.2015 13:50:05

Tx Total 24.68 dBm

FCC Part 15C Compliance Test Report
/ Template Version 15.0 12 (87)

FCC15CWLAN_RM-1085_05.docx
Copyright © TCC Microsoft

TCC Microsoft Salo Laboratory

P.0.Box(86)

Joensuunkatu 7E

FIN-24101 SALO, FINLAND
Tel. +358 (0) 7180 08000
Fax. +358 71 80 44122



TCC

a® Microsoft

gy,
Uy,
R
S
e e ]

Aav

Aty

i

——

-

A TR
mms

Al
Dl

{7

(4]
FINAS

Finnish Accreditation Service
T117 (EN ISO/IEC 17025)

2.4.7 802.11g mode, QPSK modulation, 12 Mbps data rate

6 /2437 MAIN 23.89 | 244.906 | PASSED
6 /2437 AUX 24.42 276.694 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ]
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Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
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Tx Total 23.89 dBm
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2.4.8 802.11g mode, QPSK modulation, 18 Mbps data rate

6 /2437 MAIN 24 251.189 | PASSED
6 /2437 AUX 2445 | 278.612 | PASSED

Channel 6 / 2437 MHz
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2.4.9 802.11g mode, 16QAM modulation, 24 Mbps data rate

6 /2437 MAIN 25.09 | 322.849 | PASSED
6 /2437 AUX 25.48 | 353.183 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ] ‘%’
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -15.55 dBm)|

2.4520000 GHz|

CF 2.437 GHz 691 pts Span 30.0 MHz
Channel Power Power Max Hold

Bandwidth 20.00 MHz Power 25.09 dBm
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Tx Total 25.09 dBm
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|® Att 30 dB @ SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
j@ 1Pk Max
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2.4520000 GHz

CF 2.437 GHz 691 pts Span 30.0 MHz
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2.4.10 802.11g mode, 16QAM modulation, 36 Mbps data rate

6 /2437 MAIN 24.43 | 277.332 | PASSED
6 /2437 AUX 2494 | 311.889 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ] ‘%’
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -17.52 dBm)|

2.4520000 GHz|

CF 2.437 GHz 691 pts Span 30.0 MHz

Channel Power Power Max Hold
Bandwidth 20.00 MHz Power 24.43 dBm
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Tx Total 24.43 dBm
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|® Att 30 dB @ SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
j@ 1Pk Max
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2.4520000 GHz

CF 2.437 GHz 691 pts Span 30.0 MHz

Channel Power Power Max Hold
Bandwidth 20.00 MHz Power 24,94 dBm
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2.4.11 802.11g mode, 16QAM modulation, 48 Mbps data rate

6 /2437 MAIN 23.64

231.206 | PASSED

6 /2437 AUX 24.11

257.632 | PASSED

Channel 6 / 2437 MHz
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2.4.12 802.11g mode, 16QAM modulation, 54 Mbps data rate

6 /2437 MAIN 23.81 240.436 | PASSED
6 /2437 AUX 24.3 269.153 | PASSED

Channel 6 / 2437 MHz

-
Spectrum ] u%'
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
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2.4.13 802.11n mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

CF 2.437 GHz

691 pts

6 /2437 MAIN 24.55 285.102 | PASSED
6 /2437 AUX 25.07 321.366 | PASSED
Channel 6 / 2437 MHz
’Spectrum ] ‘%’
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -23.68 dBm)|

2.4520000 GHz|
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Channel Power
Bandwidth 20.00 MHz

Power Max Hold

Power 24.55 dBm
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Pate: 23.JUN.2015 13:13:56

Tx Total 24.55 dBm
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|® Att 30 dB @ SWT 2.5 ms @ YBW 3 MHz Mode Sweep
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2.4.14 802.11n mode, QPSK modulation, 13.0/ 14.4 Mbps data rate

6 /2437 MAIN

23.59 228.56

PASSED

6 /2437 AUX

24.11 257.632

PASSED

Channel 6 / 2437 MHz
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2.4.15 802.11n mode, QPSK modulation, 19.5/21.7 Mbps data rate

6 /2437 MAIN

23.76 | 237.684

PASSED

6 /2437 AUX

24.27 267.301

PASSED

Channel 6 / 2437 MHz
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2.4.16 802.11n mode, 16QAM modulation, 26.0 / 28.9 Mbps data rate

6 /2437 MAIN 24.75 298.538 | PASSED
6 /2437 AUX 2511 324.34 | PASSED
Channel 6 / 2437 MHz
’Spectrum ] ‘%’
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
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Power Max Hold
Power 24.75 dBm
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Tx Total 24.75 dBm
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2.4.17 802.11n mode, 16QAM modulation, 39.0/ 43.3 Mbps data rate

6 /2437 MAIN 24.82 303.389 | PASSED
6 /2437 AUX 25.22 332.66 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ] ‘%’
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -17.18 dBm)|

2.4520000 GHz|

CF 2.437 GHz 691 pts Span 30.0 MHz

Channel Power Power Max Hold
Bandwidth 20.00 MHz Power 24.82 dBm

Il

Pate: 23.JUN.2015 13:16:21

Tx Total 24.82 dBm

Channel 6 / 2437 MHz

Spectrum ] I:I:vl:l
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Compatible FSP
|® Att 30 dB @ SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
j@ 1Pk Max
| | ‘ ‘ ‘ M1[1] -13.26 dBm
30 dBl 2.4520000 GHz|

CF 2.437 GHz 691 pts Span 30.0 MHz

Channel Power Power Max Hold
Bandwidth 20.00 MHz Power 25.22 dBm

Il

Pate: 23.JUN.2015 13:56:35

Tx Total 25.22 dBm
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2.4.18 802.11n mode, 64QAM modulation, 52.0 / 57.8 Mbps data rate

6 /2437 MAIN 23.43 220.293 | PASSED
6 /2437 AUX 23.86 243.22 | PASSED
Channel 6 / 2437 MHz
’Spectrum ] u%'
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -20.31 dBm)|
30 dBrn
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10 dBm—rj
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-60 dBm—j
CF 2.437 GHz

691 pts

2.4520000 GHz|

Span 30.0 MHz

Channel Power

Bandwidth 20.00 MHz

Power Max Hold

Power 23.43 dBm

Il

Pate: 23.JUN.2015 13:16:56

Tx Total 23.43 dBm
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2.4.19 802.11n mode, 64QAM modulation, 58.5/ 65.0 Mbps data rate

6 /2437 MAIN 23.53 | 225.424 | PASSED
6 /2437 AUX 24.07 255.27 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ] u%'
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -17.72 dBm|
30 dBrn

2.4520000 GHz|
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10 dBm—rj
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CF 2.437 GHz 691 pts Span 30.0 MHz
Channel Power Power Max Hold
Bandwidth 20.00 MHz Power 23.53 dBm Tx Total 23.53 dBm
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Pate: 23.JUN.2015 13:17:31

Channel 6 / 2437 MHz

Spectrum ]
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SGL Count 100/100

j@ 1Pk Max

M1[1] -19.26 dBm
30 d8 2.4520000 GHz

20 dBm—

10 dBm—rj

0 dBm——

-10

-20 dBm—

-30 dBm—y

-40 dBm—j

-50 dBm—j

-60 dBm—j
CF 2.437 GHz 691 pts
Channel Power Power Max Hold
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2.4.20 802.11n mode, 64QAM modulation, 65.0/ 72.2 Mbps data rate

6 /2437 MAIN 22.53 179.061 | PASSED
6 /2437 AUX 23.08 | 203.236 | PASSED

Channel 6 / 2437 MHz

[ Spectrum ]

B

Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

M1[1] -25.26 dBm|
30 dBrn 2.4520000 GHz|

20 dBrn—j
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CF 2.437 GHz 691 pts Span 30.0 MHz

Channel Power Power Max Hold

Bandwidth 20.00 MHz Power 22.53 dBm

Il

Pate: 23.JUN.2015 13:18:06

Tx Total 22.53 dBm

Channel 6 / 2437 MHz

Spectrum ]
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2.4.21 802.11n mode, BPSK modulation, 13.5/ 15.0 Mbps data rate

CF 2.437 GHz

691 pts

4-8 | 2437 MAIN 24.09 256.448 | PASSED
4-8 | 2437 AUX 24.68 293.765 | PASSED
Channel 4-8 / 2437 MHz
[ Spectrum ] '%:'
Ref Level 37.05 dBm Offset 17.05 dB. @ RBW 1 MHz Compatible FSp
| Att 30dB & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
mMi[1] -28.84 dBm)|

2.4670000 GHz|

Span 60.0 MHz

Channel Power

Bandwidth 40.00 MHz

Power Max Hold

Power 24.09 dBm

Tx Total 24.09 dBm

Il

J

Pate: 23.JUN.2015 13:18:41

L0

Channel 4-8 / 2437 MHz

30 dBm

CF 2.437 GHz

691 pts

[ Spectrum ] u%'
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] -25.87 dBm

2.4670000 GHz|

4,

Span 60.0 MHz

Channel Power

Bandwidth 40.00 MHz

Power Max Hold

Power 24.68 dBm

Il

Pate: 23.JUN.2015 13:58:59

Tx Total 24.68 dBm

FCC Part 15C Compliance Test Report

/ Template Version 15.0

FCC15CWLAN_RM-1085_05.docx
Copyright © TCC Microsoft

27 (87)

TCC Microsoft Salo Laboratory
P.0.Box(86)

Joensuunkatu 7E

FIN-24101 SALO, FINLAND
Tel. +358 (0) 7180 08000

Fax. +358 71 80 44122



TCC

a® Microsoft

e,
2 S

3_\ N
\‘\—-—-—F/

Aav

(4]
FINAS

i

ey I : .
£ 4 N \\3- Finnish Accreditation Service
LTRSS T117 (EN ISO/IEC 17025)

2.4.22 802.11n mode, QPSK modulation, 27.0 / 30.0 Mbps data rate

4-8 | 2437 MAIN

23.89 | 244.906

PASSED

4-8 / 2437 AUX

2445 | 278.612

PASSED

Channel 4-8 / 2437 MHz

1 Spectrum ]

<H

Ref Level 37.05 dBm Offsat
|& Att 30dB & SWT
SGL Count 100/100

17.05 dB @ RBW 1 MHz Compatible
2.5ms @ VBW 3 MHz Mode

FSP
Sweep
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Bandwidth 40.00 MHz

Power Max Hold
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Tx Total 23.89 dBm
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Pate: 23.JUN.2015 13:19:18
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Channel 4-8 / 2437 MHz
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[ Spectrum ] u%'
Ref Level 37.05 dBm Offset 17.05 dB @ RBW 1 MHz Gompatible FSP
|& Att 30dE & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
| | ‘ ‘ M1[1] -25.06 dBm
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Channel Power
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Power Max Hold

Power 24,45 dBm
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Pate: 23.JUN.2015 13:59:35

Tx Total 24.45 dBm
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2.4.23 802.11n mode, QPSK modulation, 40.5/ 45.0 Mbps data rate

4-8 | 2437 MAIN 23.76 237.684

PASSED

4-8 | 2437 AUX 24.37 273.527

PASSED

Channel 4-8 / 2437 MHz

1 Spectrum ]
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Bandwidth 40.00 MHz Power 23,76 dBm

Tx Total 23.76 dBm
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Channel 4-8 / 2437 MHz

CF 2.437 GHz 091 pts

[ Spectrum ] u%'
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Power 24,37 dBm
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2.4.24 802.11n mode, 16QAM modulation, 54.0 / 60.0 Mbps data rate

4-8 | 2437 MAIN 23.52 224.905 | PASSED
4-8 | 2437 AUX 24.03 252.93 | PASSED

Channel 4-8 / 2437 MHz

1 Spectrum ]

<H

Ref Level 37.05 dBm Offset 17.05 dB. @ RBW 1 MHz Compatible FSp
| Att 30dB & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
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Tx Total 23.52 dBm
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2.4.25 802.11n mode, 16QAM modulation, 81.0/90.0 Mbps data rate

4-8 | 2437 MAIN 23.5 223.872 | PASSED
4-8 | 2437 AUX 24.03 252.93 | PASSED

Channel 4-8 / 2437 MHz

v
Spectrum
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Ref Level 37.05 dBm Offset 17.05 dB. @ RBW 1 MHz Compatible FSp
| Att 30dB & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
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2.4.26 802.11n mode, 64QAM modulation, 108.0 / 120.0 Mbps data rate

4-8 | 2437 MAIN 22.87 193.642 | PASSED
4-8 | 2437 AUX 23.43 220.293 | PASSED

Channel 4-8 / 2437 MHz

[ Spectrum :%:
Ref Level 37.05 dBm Offset 17.05 dB. @ RBW 1 MHz Compatible FSp
| Att 30dB & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
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2.4.27 802.11n mode, 64QAM modulation, 121.5/ 135.0 Mbps data rate

4-8 | 2437 MAIN 22.74 187.932 | PASSED
4-8 | 2437 AUX 23.35 216.272 | PASSED

Channel 4-8 / 2437 MHz
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Spectrum
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Ref Level 37.05 dBm Offset 17.05 dB. @ RBW 1 MHz Compatible FSp
| Att 30dB & SWT 2.5 ms @ YBW 3 MHz Mode Sweep
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2.4.28 802.11n mode, 64QAM modulation, 135.0 / 150.0 Mbps data rate

4-8 / 2437 MAIN 22.62 182.81 | PASSED
4-8 / 2437 AUX 23.17 207.491 | PASSED

Channel 4-8 / 2437 MHz
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Tx Total 22.62 dBm
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Pate: 23.JUN.2015 14:03:13
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2.4.29 802.11n Main mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 23.41 219.28 | PASSED
11/ 2462 23.54 225.944 | PASSED

Channel 1 /2412 MHz

“RBW 1 MHz
“VBW 3 MHz
Ref 36.9 dBm “Att 30 dB SWT 2.5 ms

Offset 16.9/dB l
20
L

-10 Ll
| g~ 100 of 100 \\‘\‘
[

e

30

-40
-50
|-60.

;X:H Center 2.412 GHz 2.65056 MHz/ Span 26.5056 Mz

Tx Channel
Bandwidth 17.6704 MHz Power 23.41 dBm

Pate: 3.JUL.2015 10:08:41

Channel 11 / 2462 MHz

“RBW 1 MHz
*VBW 3 MHz
Ref 36.9 dBm “Att 30 dB SWT 2.5 ms

30_Offset 16.9[dB l
20

-10 LVL
_ Wp| 10d of 100

-30

F-40

-50
-60

;X:H Center 2.462 GHz 2.6505176 MHz/ Span 26.505176 MHz

Tx Channel
Bandwidth 17.670118 MHz Power 23.54 dBm

Pate: 3.JUL.2015 10:16:55
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2.4.30 802.11g Main mode, 16QAM modulation, 24 Mbps data rate

Channel / fc [MHz] | P [dBm] Result
1/2412 24.08 PASSED
11/ 2462 241 PASSED
Channel 1 /2412 MHz
Vo 3 e
Ref 36.9 dBm ~Att 30 dB SWT 2.5 ms
Offdet 16.9|dB
20 !!
Lio A i B W e SGL
:mf/ N
[ so_swel 10d of 100 \\\‘"‘UL
L-30
-40
-50 308
|60
PUR  “Center 2.412 GHz 2.474064 MHz/ Span 24.74064 MHz
MAXH
Tx Channel
Bandwidth 16.49376 MHz Power 24.08 dBm
Pate: 3.JUL.2015 10:22:51
Channel 11 / 2462 MHz
“RBW 1 MHz
“VBW 3 MHz
Ref 36.9 dBm “Att 30 dB SWT 2.5 ms

30_Offset 16.9|dB

20
10

_20_SWP| _10d of 100

-30

F-40

-50
-60

PWR
MAXH

Center 2.462 GHz 2.4839205 MHz/

Tx Channel
Bandwidth 16.55947 MHz Power

Pate: 3.JUL.2015 10:31:12

Span 24.839205 MHz

24.10 dBm
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2.4.31 802.11n Main mode, BPSK modulation, 13.5/15.0 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1-5/ 2422 22.42 174.582 | PASSED
7-11/ 2452 22.78 189.671 | PASSED

Channel 1-5 / 2422 MHz

*RBW 1 MHz
“VBW 3 MHz
Ref 37 dBm “Att 30 dB SWT 2.5 ms
Offdet 17 d l
rzo
I SGL
A |, | T
MAXH
-10 LV
| so_swew” 10d of 100
»»36/”[ 4
-40
-50 3B
L-60.
PUR  “Center 2.422 GHz 5.424 MHz/ Span 54.24 MHz
MAXH
Tx Channel
Bandwidth 36.16 MHz Power 22.42 dBm
Pate: 3.JUL.2015 10:41:45
“RBW 1 MHz
“VBW 3 MHz
Ref 37 dBm “Att 30 dB SWT 2.5 ms
30_Offset 17 d l
20
SGL
I~ ™
\ LVL
20 Sp#t” 104 of 100 \,\“‘H
30
I--40.
-50 30B
-60
;X:H Center 2.452 GHz 5.4673045 MHz/ Span 54.673045 MHz
Tx Channel
Bandwidth 36.448697 MHz Power 22.78 dBm
Pate: 3.JUL.2015 10:52:18
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2.4.32 802.11n Main mode, QPSK modulation, 27.0/ 30.0 Mbps data rate

Channel / fc [MHz] | P [dBm] Result
1-5/ 2422 22.17 PASSED
7-11/ 2452 22.56 PASSED

Channel 1-5 / 2422 MHz

*RBW 1 MHz
“VBW 3 MHz
Ref 37 dBm “Att 30 dB SWT 2.5 ms
Offdet 17 d l
L0
L. SGL
1 Pl o d
IMAXH|
-10 LV
| so_syesa0d o 100
-40
-50 3B
L-60.
PUR  “Center 2.422 GHz 5.424 MHz/ Span 54.24 MHz
MAXH
Tx Channel
Bandwidth 36.16 MHz Power 22.17 dBm
Pate: 3.JUL.2015 10:58:52
“RBW 1 MHz
“VBW 3 MHz
Ref 37 dBm “Att 30 dB SWT 2.5 ms
30_Offset 17 d l
20
SGL
_20. SR 100 of 100 W\.\M
F30.
I--40.
-50 B
-60
;X:H Center 2.452 GHz 5.4673045 MHz/ Span 54.673045 MHz
Tx Channel
Bandwidth 36.448697 MHz Power 22.56 dBm
Pate: 3.JUL.2015 11:09:44
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2.4.33 802.11n Aux mode, BPSK modulation, 13.5/15.0 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1-5/ 2422 23.84 242.103 | PASSED
7-11/ 2452 23.93 247.172 | PASSED
Channel 1-5 / 2422 MHz

offdet 17 d|

BN

LvL
w{fi’f - e
-40
-50 3B
L-60.
;X:H Center 2.422 GHz 5.419008 MHz/ Span 54.19008 MHz
Tx Channel
Bandwidth 36.12672 MHz Power 23.84 dBm
Pate: 3.JUL.2015 12:44:03
“RBW 1 MHz
“VBW 3 MHz
Ref 37 dBm “Att 30 dB SWT 2.5 ms
30_Offset 17 d l
20
SGL
8 Zaanes
\\\M VL
- 104 of 100 “\M
I-30.
I--40.
-50 30B
-60
;X:H Center 2.452 GHz 5.4622727 MHz/ Span 54.622727 MHz
Tx Channel
Bandwidth 36.415151 MHz Power 23.93 dBm

Pate: 3.JUL.2015 12:55:02

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CWLAN_RM-1085_05.docx
Copyright © TCC Microsoft

39 (87)

TCC Microsoft Salo Laboratory

P.0.Box(86)
Joensuunkatu 7E

FIN-24101 SALO, FINLAND
Tel. +358 (0) 7180 08000
Fax. +358 71 80 44122



TCC

mt Microsoft

ey, 7R

> S .
i:qli“\\:-'"///é F‘Zi}r' IAS
& //ﬁ“\\f Finnish Accreditation Service
AT

il T117 (EN ISO/IEC 17025)

2.4.34 802.11n Aux mode, QPSK modulation, 27.0 / 30.0 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1-5/ 2422 23.58 228.034 | PASSED
7-11/ 2452 23.69 233.884 | PASSED

Channel 1-5 / 2422 MHz

Ref 37 dBm “Att 30 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 2.5 ms

offdet 17 d|

~

-50
-60,

PWR

Center 2.422 GHz
MAXH

Tx Channel
Bandwidth 36.12672 MHz

5.419008 MHz/

Span 54.19008 MHz

Power 23.58 dBm
Pate: 3.JUL.2015 13:03:15
Channel 7-11 / 2452 MHz
“RBW 1 MHz
“VBW 3 MHz
Ref 37 dBm “Att 30 dB SWT 2.5 ms

30_0Offset 17 d|

-30

F-40

-50
-60

PWR

Center 2.452 GHz

MAXH

Tx Channel
Bandwidth 36.271227 MHz

Pate: 3.JUL.2015 13:14:14

5.440684 MHz/

Power

Span 54.40684 MHz

23.69 dBm
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2.4.35 802.11n Aux mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 24.28 267.917 | PASSED
11/ 2462 24.2 263.027 | PASSED
Channel 1 /2412 MHz
Ref Oii'ff,;etdBml — “Att 30 dB SWT 2.5 ms l
o p—
,_10 Pl _10d o 100 \\\"\'H o
Pate: 3.JUL.2015 13:24:21
Channel 11 / 2462 MHz

30_Offset 16.9|dB

-30

F-40

-50
-60

PWR

Center 2.462 GHz

MAXH

Tx Channel

Pate: 3.JUL.2015 13:32:

Bandwidth 17.

2.641392 MHz/

60928 MHz Power

48

Span 26.41392 MHz

24.20 dBm
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2.4.36 802.11g Aux mode, 16QAM modulation, 24 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 24.64 291.072 | PASSED
11/ 2462 24.72 296.483 | PASSED
Channel 1 /2412 MHz
Ref Oii'ff,;etdBml — “Att 30 dB SWT 2.5 ms l
e - -
o N
S n.w""/ VL\A«,."’L\'L
Pate: 3.JUL.2015 13:41:24
Channel 11 / 2462 MHz

30_Offset 16.9|dB

_20_SWP| _10d of 100

-30

F-40

-50
-60

PWR
MAXH

Center 2.462 GHz

Tx Channel

Pate: 3.JUL.2015 13:50:

Bandwidth 16.439272 MHz

2.4658908 MHz/

12

Power

Span 24.658908 MHz

24.72 dBm
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3. Spurious RF conducted emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number

RM-1085, DUT 100014

Accessories with DUT numbers

SD-241R, DUT 100017 ; WH-308, DUT 100029

Operation Voltage [V] / [Hz]

Nominal

Results

PASSED

Remarks

Temp [°C] / Humidity [%oRH] /
Air Pressure [kPa]

20/471/101.9

Date of measurements 03-Jul-2015
Measured by Jari Keto
3.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

3.2. Test method and limit

The measurement is made according to Public notice KDB 558 074 and IC standard RSS-210.

The reference level for the -20 dBc measurement was obtained as instructed in section 11.2 of the KDB
558074, using span of 1.5 times the OBW.

Limits for spurious RF conducted emissions measurements

Frequency range [MHZz]

Limit [dBc]

1-25000

<=-20
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3.3. WLAN Test results

3.3.1 802.11n Main mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel 1 /2412 MHz

20 1

10

2.417|GHz
4.38 dBm

-10

10.908 GHz 1333298GH,
-28.07 dBm  -27g3fadEm

-20

PKin dBm

-50 T

0.001 5 10
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
13320.000 -32.32 | PASSED
10908.000 -32.46 | PASSED
13488.000 -33.11 | PASSED

Channel 6 / 2437 MHz

PKin dBm

0.001 5 10
Frequency in GHz

15

20

25

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
12948.000 -31.47 | PASSED
13356.000 -32.86 | PASSED
12804.000 -32.92 | PASSED
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Channel 11 / 2462 MHz

20 T

PKin dBm

-50 T

20 T
101
ot 2.465/GHz
1 4,51 Bm
10T
7.333 GHz

-28.80 dBm

12 7BQEBHEHZ
-28ZE52tBB M

0.001 5

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
12780.000 -32.66 | PASSED
13260.000 -32.77 | PASSED

7332.600 -33.31 | PASSED
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3.3.2 802.11g Main mode, 16QAM modulation, 24 Mbps data rate

Channel 1 /2412 MHz

20

10

-10

OBk fiz
isz%ﬁfqi%m

-20

PKin dBm

-30

-40

-50

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
11868.000 -31.86 | PASSED
11088.000 -33.22 | PASSED
12252.000 -33.39 | PASSED

Channel 6 / 2437 MHz

20

10

2.432|GHz
4.75 §Bm

-10

10.84846BIBH GHz

20 -29:29 @EBNUBm

PKin dBm

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

12144.000 -33.88 | PASSED

10848.000 -34.01 | PASSED

11460.000 -34.03 | PASSED
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Channel 11 / 2462 MHz

20

10

-10

8.580 GHz 12.10B&EGHZ

-20 -28.60 dBm -28.8781&rdBm

PKin dBm

-30

0.001 5 10 15 20 25
Frequency in GHz
Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] | Result

8580.000 -32.55 | PASSED

12876.000 -32.58 | PASSED

12108.000 -32.81 | PASSED
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3.3.3 802.11n Main mode, BPSK modulation, 13.5/15.0 Mbps data rate

Channel 1-5 /242

2 MHz

20 1

10

-10

-20

PKin dBm

2.431 GHz

1.05 dBm

9.919G iGHz 13.380 GHz
2722 HBdBm -28.64 dBm

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
9516.000 -29.04 | PASSED
9924.000 -29.19 | PASSED
13380.000 -29.69 | PASSED

Channel 4-8 / 2437 MHz

20

10

-10

-20

PKin dBm

2.431 GHz
0.82 dBm

1014228H6zHz 13,140 GHz
-2828224B¢Bm -29.08 dBm

0.001

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
10344.000 -29.44 | PASSED
13140.000 -29.90 | PASSED
10728.000 -30.11 | PASSED
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Channel 7-11 / 2452 MHz

20T

10+ 2438GHz
053 dBm

-10

9.288 GHz 12.4880GHGHz
-28.73 dBm -28:68.dBrdBm

20 T

PKin dBm

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

12468.000 -29.17 | PASSED

9288.000 -29.26 | PASSED

13044.000 -29.30 | PASSED
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3.3.4 802.11n Main mode, QPSK modulation, 27.0/ 30.0 Mbps data rate

Channel 1-5 / 2422 MHz

20 1

10

-10

-20

PKin dBm

2.431 GHz
1.13 dBm

10.536.GH4E2 Gi$2188 GHz
-28.8521B68 dB8.90 dBm

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
11652.000 -29.66 | PASSED
10536.000 -29.98 | PASSED
13188.000 -30.03 | PASSED
Channel 4-8 / 2437 MHz
20T
wf—Za00
ot
10T
£ 1
g L 7.475GHz  10.584.GHE6 GHz
£ 20 1 -28.92dBm  -28/932BAb dBm

0.001

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
11676.000 -29.79 | PASSED
7474.800 -30.25 | PASSED
10584.000 -30.26 | PASSED
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Channel 7-11 / 2452 MHz

20 T

PKin dBm

-50 T

0T
104 2436GHz
i 1.00 dBm
ot
10T
7.379 GHz

-29.05 dBm

11.724 GAB20 GHz
-28.86 dB#8-33 dBm

0.001 5

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
13320.000 -29.34 | PASSED
11724.000 -29.87 | PASSED

7378.800 -30.05 | PASSED
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3.3.5 802.11n Aux mode, BPSK modulation, 13.5/15.0 Mbps data rate

Channel 1-5 / 2422 MHz

PKin dBm

-10

-20

20 1

2.436 GHz
0.57 dBm

10

7.3786GHz 12.420 GHz
_292RRIEREM -28.65 dBm

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
7484.400 -29.09 | PASSED
12420.000 -29.22 | PASSED
7072.400 -29.81 | PASSED

Channel 4-8 / 2437 MHz

PKin dBm

-20

20

2.429 GHz
10 2.65 dBm

-10

4.944 GHz 8.856 GHz 12.300 GHz
-28.30 dBm -28.78 dBm -27.99 dBm

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
12300.000 -30.64 | PASSED
4944.400 -30.95 | PASSED
8856.000 -31.43 | PASSED
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Channel 7-11 / 2452 MHz

20

2.461 GHz

10 1.64 dBm

-10

-20

PKin dBm

10.6441GH1ZH3,876 GHz
-284 giRgwrR8.51 dBm

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
12876.000 -30.16 | PASSED
10644.000 -30.46 | PASSED
11112.000 -31.13 | PASSED
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3.3.6 802.11n Aux mode, QPSK modulation, 27.0 / 30.0 Mbps data rate

Channel 1-5 / 2422 MHz

20 1

10

-10

-20

PKin dBm

2.417 GHz
1.61dBm

11.016 G8&56HGHZ
-28.4424238.3816Bm

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
12636.000 -29.97 | PASSED
11016.000 -30.05 | PASSED
12036.000 -30.25 | PASSED
Channel 4-8 / 2437 MHz
2T
T 2.421 GHz
1071 2.44 dBm
ol
10T
£ 1
% 20 + 7.375 GHz 10.56@Z8HEZHZ
-5 1 -29.21 dBm -29ZRBAdBM

-50 T

0.001

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result
11028.000 -31.42 | PASSED
10560.000 -31.47 | PASSED
7375.200 -31.65 | PASSED
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Channel 7-11 / 2452 MHz

20

2.463 GHz
10 2.17 dBm

-10

-20

PKin dBm

4.892 GHz
-28.97 dBm

11.952434 GHz
-28.42.d81g dBm

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
11952.000 -30.58 | PASSED
4891.600 -31.14 | PASSED
13044.000 -31.34 | PASSED
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3.3.7 802.11n Aux mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel 1 /2412 MHz

PKin dBm

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
13284.000 -33.31 | PASSED
13488.000 -33.43 | PASSED
12456.000 -34.00 | PASSED

Channel 6 / 2437 MHz

20

10

2.440|GHz
4.19dBm

-10

7.788 GHz 12.483 (337GHz
-28.39 dBm -28.2BdBraBm

-20

PKin dBm

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

12432.000 -32.40 | PASSED

7788.000 -32.58 | PASSED

13152.000 -32.65 | PASSED
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Channel 11 / 2462 MHz

20T

10T

2.469 [GHz
5.17 ¢gBm

-10

20+ 7.439 GHz 122096882
-29.30 dBm -229310BIBm

PKin dBm

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

12108.000 -34.30 | PASSED

7438.800 -34.47 | PASSED

12504.000 -34.57 | PASSED
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3.3.8 802.11g Aux mode, 16QAM modulation, 24 Mbps data rate

Channel 1 /2412 MHz

20 T
101
1 2420cHz
0 5.60 dBm
101
% +
5 04 7.418.8042GHz 131236 GHz
i 1 -28.92868% dBm -28.93 dBm
o

-50 T

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
8304.000 -33.77 | PASSED
7416.000 -34.50 | PASSED

13236.000 -34.53 | PASSED

Channel 6 / 2437 MHz

-28.75 dBm -28.82 &2 dBm

PKin dBm

20 T
101
T 2.431|GHz
oT 5.87 §Bm
101
20 i 7.415GHz 9.828 GHz148 GHz

0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

11148.000 -34.09 | PASSED

7415.400 -34.62 | PASSED

9828.000 -34.69 | PASSED
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Channel 11 / 2462 MHz

20 T
101
1 2469/GHz
0 5.46 4Bm
1071
£ L
] 204+ 4.946 GHz
£ -28.20 dBm
£ |
o

11.052 GHz1.3,200-GHz
-29.22 dBm-29.45 dBm

10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result
4946.400 -33.66 | PASSED
11052.000 -34.68 | PASSED
13200.000 -34.91 | PASSED
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4. 6dB(bandwidth)
(FCC §15.247(a)(2), RSS-210 A8.2(a))

EUT with DUT number RM-1085, DUT 100014

Accessories with DUT numbers | SD-241R, DUT 100017 ; WH-308, DUT 100029
Operation Voltage [V] / [HZ] Nominal

Results PASSED

Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 20/47/101.9

Date of measurements 03-Jul-2015

Measured by Jari Keto

4.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

4.2. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for 6 dB bandwidth measurements

Limit [kHz]
>= 500
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4.3. WLAN Test results
4.3.1 802.11n Main mode, BPSK modulation, 6.5/ 7.25 Mbps data rate
Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1/2412 17670.4 PASSED
6 /2437 17670.1 PASSED
11/ 2462 17670.1 PASSED
Channel 1 /2412 MHz
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.72 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.397156864 GHz
20 OBW 17|.670400p00 MHz
Temp 1| [T1 0By
l1o 1836 dmo
2| 403164500 GHz ¢
;AZ: Temp 2| [T1 0By
= o =201 95 dBm
2|.420835P00 GHz
[-10.
T1
M, T2
2 FWW
I-30.
swh 100 ppf 10p
-40
i;uul\ij N‘\u
a,»&iv‘ b pPA
-60-
F-70.
-80
Center 2.412 GHz 3.53408 MHz/ Span 35.3408 MHz
Date: 3.JUL.2015 10:07:54
Channel 6 / 2437 MHz
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -48.67 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.422216236 GHz
20 OBW 17[.670117B74 MHz
Temp 1| [T1 0By
l1o ol12 dag
2| 428129F42 GHz [°°
Temp 2| [T1 0By
Lo} =20F24 dBm
2|.445799859 GHz
[-10.
20 fwwﬂdWWﬂlﬂ WWZ
I-30.
swh 100 T, 10p
-40
..';ﬁ_,,xmﬁ‘r’\' \"“«ﬂu Wkt
F-60.
F-70.
-80
Center 2.437 GHz 3.5199437 MHz/ Span 35.199437 MHz
Date: 3.JUL.2015 10:12:28
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Channel 11 / 2462 MHz
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -48.95 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.447227782 GHz
20 OBW 17|.670117H500 MHz
Temp 1| [T1 OBy
10 =191 51 dBm
2|.453164941 GHz <
Temp 2| [T1 0By
2.470%3; ;9 ::!
--10-
avtursolrihuohibapessig:
-30
SWR 100 pf/ 10D 08
F-40 ¥ 2|
;$§GA£§JLL“LAPJJ UWﬁJh}bb/%M'Jm
L-60
F-70.
-80
Center 2.462 GHz 3.5340235 MHz/ Span 35.340235 MHz
Date: 3.JUL.2015 10:16:10
4.3.2 802.11g Main mode, 16QAM modulation, 24 Mbps data rate
Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1/2412 16493.8 PASSED
6 /2437 16559.7 PASSED
11/ 2462 16559.5 PASSED
Channel 1 /2412 MHz
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.59 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.398089600 GHz
20 OBW 16|.493760p00 MHz
Temp 1| [T1 0By
l1o 1 e
2|.403720p00 GHz [3°*
ﬁAZE Temp 2| [T1 0By
il 1o =171 57 dBm
2[.420213y60 GHz
[-10.
T1, T2
-20
I-30.
swh 100 ()’II 10p \\4\“ 3DB
-40 u\ﬁhlllq}
1
A
F-60.
F-70.
-80
Center 2.412 GHz 3.312 MHz/ Span 33.12 MHz
Date: 3.JUL.2015 10:22:06
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Channel 6 / 2437 MHz

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -47.10 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.423089823 GHz
20 OBW 16[.559735p00 MHz
Temp 1| [T1 OB|]
10 -10|44 dBm
2| 428653594 GHz [°°-
Temp 2| [T1 OB|/]
—t7T6adBm
2(.445213$29 GHz
F-10
;JMAMWW “AMLWz
F-20
-30
SswP 100 10p 308
L-40 K
d bl
L-60
+-70
-80
Center 2.437 GHz 3.311947 MHz/ Span 33.11947 MHz

Pate: 3.JUL.2015 10:26:39

Channel 11 / 2462 MHz

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 45.47 dBm

Ref 20 dBm “Att 30 dB SWT 5 ms 2.448100686 GHz

20 OBW 16|.55947004 MHz

Temp 1| [T1 0By
10 =191 31 dBm
2|.453687p13 GHz
Temp 2| [T1 0By]

b o

2(.470246483 GHz
-10

I T2
] *
I-—20-
-30
SWR 100 10p 30B

-50 UJL\FA»
I-—60-
--70-
-80

Center 2.462 GHz 3.3251948 MHz/ Span 33.251948 MHz

Pate: 3.JUL.2015 10:30:27
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4.3.3 802.11n Main mode, BPSK modulation, 13.5/15.0 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1-5/2422 36160 PASSED
4-8 /2437 36159.4 PASSED
7-11/ 2452 36448.7 PASSED

Channel 1-5 / 2422 MHz

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.01 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.391625600 GHz

20 OBW 36/.160000p00 MHz
Temp 1| [T1 OB

F10; 53 dRn
2[.403920000 GHz |~
[MAXH Temp 2| [T1 OBf]

—23}41 dBm
2[.440080P00 GHz

F-10

N e e

swA 100 jof | 10p

1
A, VY DU RO
sl < |
I--60-
=70
-80
Center 2.422 GHz 7.232 MHz/ Span 72.32 MHz

Date: 3.JUL.2015 10:40:59

Channel 4-8 / 2437 MHz

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -49.46 dBm

Ref 20 dBm *Att 30 dB SWT 10 ms 2.406747098 GHz

20 OBW 36[.159421}140 MHz
Temp 1| [T1 OB]

10 -22|17 dBm
2[.418848p59 GHz
Temp 2| [T1 OB|]

=25pTo—dBm
2[.455007680 GHz

L 20 T1 wLm.l M Al

N s

SWR 100 pf 10p

308
[-40.
TV )
BB PWA A b
-60-
-70
-80
Center 2.437 GHz 7.203072 MHz/ Span 72.03072 MHz
Date: 3.JUL.2015 10:46:39
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Channel 7-11 / 2452 MHz

Pate: 3.JUL.2015 10:51:32

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.36 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.421770724 GHz
20 OBW 36(.448696872 MHz
Temp 1| [T1 OBy
10 =21{32 dBm
2|.433775652 GHz
Temp 2| [T1 0By
ro: = 06 dBm
2[.470224B48 GHz
--10-
20 LESIV ' PP [ 22
-30 \b\l
SWR 100 pf [ 10D 08
[--40. ‘J;
1 \\L
1k I...lmm,W“u YRR SRS
~ 9
L-60
-70-
-80
Center 2.452 GHz 7.2318843 MHz/ Span 72.318843 MHz

4.3.4 802.11n Main mode, QPSK modulation, 27.0 / 30.0 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1-5/2422 36160 PASSED
4-8 /2437 36159.4 PASSED
7-11/ 2452 36448.7 PASSED

Channel 1-5 / 2422 MHz

“RBW 100 kHz

Marker 1 [T1 ]

“VBW 300 kHz -50.02 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.391625600 GHz
20 OBW 36|.160000p00 MHz
Temp 1| [T1 0By
Lo 61 e
2|.403920p00 GHz [*€
1 PK]
A Temp 2| [T1 0By
o =23 19 dBm
2|.440080000 GHz
10
-20 T l ,.,,],L,‘MMMM WZ
-—30-
swh 100 pfF 10p
-40
1 .
o Al 251 ATV PO
i o
I--60-
=70-
-80

Center 2.422 GHz

Pate: 3.JUL.2015 10:58:06

7.232 MHz/

Span 72.32 MHz
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Channel 4-8 / 2437 MHz

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -50.18 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.406747098 GHz
20 OBW 36[.159421}40 MHz
Temp 1| [T1 OBy
10 -22/43 dBm
2| 418848p59 GHz [°°-
Temp 2| [T1 OB|]
=263 e
2|. 455007680 GHz
I-10
L-20 11 Lada l\L alt 4 Lo b | |,
-y ~
T2
-30
swP 100 pf | 10p e

it N

1
oAl 0] b
VO oA
L-60
+-70
-80
Center 2.437 GHz 7.203072 MHz/ Span 72.03072 MHz

Pate: 3.JUL.2015 11:03:55

Channel 7-11 / 2452 MHz

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 49.68 dBm

Ref 20 dBm “Att 30 dB SWT 10 ms 2.421626086 GHz

20 OBW 36448696872 MHz
Temp 1| [T1 OB

10 -21/59 dBm

2[.433775652 GHz

Temp 2| [T1 OBY]

T s
.470224848 GHz

2
-10
L_20 L Ly | T2
Nttt st Tk ot
-30
SWR 100 pf | 10p .

Center 2.452 GHz 7.2318843 MHz/ Span 72.318843 MHz

Pate: 3.JUL.2015 11:08:58
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4.3.5 802.11n Aux mode, BPSK modulation, 13.5/15.0 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1-5/2422 36126.7 PASSED
4-8 /2437 36126.1 PASSED
7-11/ 2452 36415.2 PASSED

Channel 1-5 / 2422 MHz

Ref 20 dBm

“RBW 100 kHz
“VBW 300 kHz
“Att 30 dB SWT 10 ms

Marker 1 [T1 ]
-48.80 dBm
2.391894400 GHz

20

OBW 36/.126720p00 MHz
Temp 1| [T1 OB

F-10

12 dBn
2403936640 GHz [
Temp 2| [T1 0By

=24} 29 dBm
2|.440063B60 GHz

Wz

1
ey (Wi} .MAM

[-60

F-70

-80

Center 2.422 GHz

7.168 MHz/

Pate: 3.JUL.2015 12:43:17

Span 71.68 MHz

Channel 4-8 / 2437 MHz

Ref 20 dBm
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Channel 7-11 / 2452 MHz

“RBW 100 kHz Marker 1 [T1 ]
-47.77 dBm

“VBW 300 kHz

Pate: 3.JUL.2015 12:54:

16

Ref 20 dBm “Att 30 dB SWT 10 ms 2.421798545 GHz
20 OBW 36/.41515136 MHz
Temp 1| [T1 0B
10 =201 50 dBm
2|.433792§424 GHz
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e
2[.470207%76 GHz
--10-
.
| 20 T Lot b odihemar bl
Y Vi [w
-30 VI
swe 100 pf| 10p -
t-a0
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Center 2.452 GHz 7.2252284 MHz/ Span 72.252284 MHz

4.3.6 802.11n Aux mode, QPSK modulation, 27.0/ 30.0 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1-5/ 2422 36126.7 PASSED
4-8 | 2437 36271.2 PASSED
7-11/ 2452 36271.2 PASSED

Channel 1-5 / 2422 MHz
:RBW 100 kHz Marker 1 [T1 ]

Ref 20 dBm “Att 30 dB \S/\;B‘x igom:HZ 2’&91;:34(??) ZST

* R s
Lo dBx

e ;|;AIM k"*wh —
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Channel 4-8 / 2437 MHz

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.92 dBm
Ref 20 dBm “Att 30 dB SWT 10 ms 2.406653555 GHz
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4.3.7 802.11n Aux mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1/2412 17680 PASSED
6 /2437 17680 PASSED
11/ 2462 17609.3 PASSED

Channel 1 /2412 MHz

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.25 dBm
Ref 20 dBm “Att 30 dB SWT 5 ms 2.397148800 GHz
20 OBW 17|.680000p00 MHz
Temp 1| [T1 0By
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o =tot46—dBm
2|.420840000 GHz
10
T1 P,hwﬁh— T2
-20 i
-—30-
swh 100 T, 10p
-40
1 M
st il ot
I--60-
=70
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Date: 3.JUL.2015 13:23:37
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Channel 11/ 2462
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Ref 20 dBm “Att 30 dB SWT 5 ms 2.447278642 GHz
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4.3.8 802.11g Aux mode, 16QAM modulation, 24 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1/2412 16506.9 PASSED
6 /2437 16505.8 PASSED
11/ 2462 16439.3 PASSED
Channel 1 /2412 MHz
:RBW 100 kHz Marker 1 [T1 ]
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5. Power spectral density
(FCC 815.247(e), RSS-210 A8.2(b))
EUT with DUT number RM-1085, DUT 100014
Accessories with DUT numbers | SD-241R, DUT 100017 ; WH-308, DUT 100029
Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 20/47/101.9

Date of measurements 03-Jul-2015

Measured by Jari Keto

5.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

5.2. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<=8
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5.3. WLAN Test results

5.3.1 802.11n Main mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz] | P [dBm] | Result
1/2412 -11.45 PASSED
6 /2437 -11.69 PASSED
11/ 2462 -10.17 PASSED

Channel 1 /2412 MHz

10T

2.405691667 GHz
-11.450 dBm
-10T

20 T

PKin dBm

-30 T

-40 T

A

2398.747 2405 2410 2415 2420 2425.253

Frequency in MHz

Channel 6 / 2437 MHz

1071
o+
L 2.436681938 GHz
-11.687 dBm
-101
c L
3
2 27T
X -
o
30 T
-40 T
t t t t t t t t t t ——H
2423747 2430 2435 2440 2445 2450.253
Frequency in MHz
FCC Part 15C Compliance Test Report TCC Microsoft Salo Laboratory
/ Template Version 15.0 74 (87) P.0.Box(86)
Joensuunkatu 7E
FCC15CWLAN_RM-1085_05.docx FIN-24101 SALO, FINLAND
Copyright © TCC Microsoft Tel. +358 (0) 7180 08000

Fax. +358 71 80 44122



.-\“|"p,) N
TCC — FINAS

/._-H‘“‘:,«“ Finnish Accreditation Service

| VF
. MIC rOSOft /!""fa!m\.\\“\ T117 (EN ISO/IEC 17025)

it
e,

N

)

\

Channel 11 / 2462 MHz

10T
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T -10,166 dBm
10T
c L
8
Z 207
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o
30 T
-40 T
'y
t t t t t t t t t t il
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Frequency in MHz

5.3.2 802.11g Main mode, 16QAM modulation, 24 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz] | P [dBm] | Result
1/2412 -9.68 PASSED
6 /2437 -9.99 PASSED
11/2462 -9.6 PASSED

Channel 1 /2412 MHz

1071

T 2.418234641 GHz
1 -0.683 dBm

£
o
o
£
X
o
2399.63 2405 2410 2415 2420 2424.37
Frequency in MHz
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5.3.3 802.11n Main mode, BPSK modulation, 13.5/15.0 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz]

P [dBm]

Result

1-5/2422

-14

PASSED

4-8 /2437

-12.81

PASSED

7-11/2452

-14.09

PASSED

Channel 1-5 / 2422 MHz
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-14.001 dBm
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Frequency in MHz
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Channel 7-11 / 2452 MHz

107

-10T

20 T

PKin dBm

-30 T

-40 T

"l/l.l

2.444127082 GHz

-14.085.dBm

2424.663

2430

2440

2450
Frequency in MHz

2479.337

5.3.4 802.11n Main mode, QPSK modulation, 27.0 / 30.0 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz] | P [dBm] | Result
1-5/2422 -14.02 PASSED
4-8 /2437 -13.92 PASSED
7-11/2452 -14.36 PASSED

Channel 1-5 / 2422 MHz

1071

10T

20 T
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5.3.5 802.11n Aux mode, BPSK modulation, 13.5/15.0 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz] | P [dBm] | Result
1-5/ 2422 -12.09 PASSED
4-8 | 2437 -12.44 PASSED
7-11/ 2452 -12.75 PASSED

Channel 1-5 / 2422 MHz
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t t t t t t t t t
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Channel 7-11 / 2452 MHz

107

-10T

20 T

PKin dBm

-30 T

-40 T

2.459756427 GHz
-12.747 dBm

2424.689

2430

2440
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Frequency in MHz

5.3.6 802.11n Aux mode, QPSK modulation, 27.0 / 30.0 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz] | P [dBm] | Result
1-5/2422 -13.03 PASSED
4-8 /2437 -13.1 PASSED
7-11/2452 -13 PASSED

Channel 1-5 / 2422 MHz

10T
ot
3 2.429803372 GHz
10t -13.027 dBm
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5.3.7 802.11n Aux mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz] | P [dBm] | Result
1/2412 -10.8 PASSED
6 /2437 -10.16 PASSED
11/ 2462 -10.3 PASSED
Channel 1 /2412 MHz
10T
o+
2.418576960 GHz
B -10.802 dBm
10T
3 |
2 2071
'Ex: |
30 T
-40 T
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Frequency in MHz
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&
.;
t t t t H
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Channel 11 / 2462 MHz
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5.3.8 802.11g Aux mode, 16QAM modulation, 24 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)
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6. Test Equipment
6.1. Conducted measurements
Eqg. No Equipment Type Manufacturer Used in
6039 USB Interface 5541765 Testo 22/24/27, 15C, 15B
6044 V-network ESH3-76 R&S -
2059 V-network ESH3-Z6 R&S -
1759 LISN 50 pH ESH3-Z5 R&S 22/24/27, 15C, 15B
2097 Pulse Limiter ESH3-Z2 R&S 22/24/27, 15C, 15B
1999 Receiver ESIB26 R&S 22/24/27, 15C, 15B
2180 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
2390 Directional Coupler DC2600 AR -
- RF immunity / Emission EMC32 R&S 22/24/27, 15C, 15B
Software
2060 LISN 50 pH ESH3-Z5 R&S 15C, 15B
1759 LISN 50 pH ESH3-75 R&S 15C, 15B
2039 Power Supply PL330QMD Thurlby 15C, 15B
6036 Data Logger 175-H2 Testo 22/24/27, 15C, 15B
2359 Temperature Test Chamber | VT4002 Vétsch 22/24/27
2352 Spectrum Analyzer FSP-30 R&S 22/24/27, 15C
6109 Communication Tester CMU200 R&S 22/24/27, 15C
6246 Power Supply 66332A HP 22/24/27, 15C
1992 Signal Generator 83630B Agilent 15C, 15B
6098 Signal Generator 8648C Agilent -
6046 Attenuator 10dB 8493C Agilent 22/24/27, 15C
6047 Attenuator 20dB 8493C Agilent 22/24/27, 15C
6045 Power splitter 11667B Agilent 22/24/27, 15C
6247 Communication Tester CBT R&S 22/24/27, 15C 15B
6052 Communication Tester CMU200 R&S 22/24/27, 15C 15B
6248 Power Supply 6632B - 22/24/27, 15C 15B
6106 Spectrum Analyzer FSP-30 R&S 22/24/27, 15C 15B
6113 Signal Generator SMF100A R&S 22/24/27, 15C 15B
6202 Temperature Test Chamber | VT4002 Votsch 22/24/27, 15C 15B
6122 Power Splitter 11667B Agilent 22/24/27, 15C 15B
6134 Attenuator 10dB BW-S10-2W263+ Mini-Circuits 22/24/27, 15C
6136 Attenuator 20dB BW-S20-2W263+ Mini-Circuits 22/24/27, 15C
6103 Bluetooth tester CBT R&S 22/24/27, 15C 15B
6250 Power Supply 6651A Agilent 22/24/27, 15C 15B
6108 Communication Tester CMU200 R&S 22/24/27, 15C 15B
6105 Spectrum Analyzer FSV-30 R&S 22/24/27, 15C 15B
6251 Temperature Test Chamber VT4002 Votsch 22/24/27, 15C 15B
6243 Power Splitter 1167B Agilent 22/24/27, 15C 15B
6245 Attenuator 10dB BW-S10-2W263+ Mini-Circuits 22/24/27, 15C 15B
6244 Attenuator 20dB BW-S20-2W263+ Mini-Circuits 22/24/27, 15C 15B
6.2. Radiated measurements
Eqg. No Equipment Type Manufacturer Used in
2388 Bluetooth Tester CBT R&S 15B
10479 Communication Tester CMW500 R&S 22/24/27, 15C, 15B
2347 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
2009 Signal Generator SMP 22 R&S 22/24/27, 15C, 15B
2348 Controller G-1000DXC Yaesu 22/24/27, 15C, 15B
2349 Computer Controller g-1000DXC Yaesu 22/24/27, 15C, 15B
2116 Controller EMCO 2090 ETS 22/24/27, 15C, 15B
2109 Power Supply PL330QMD Thurlby 22/24/27, 15C, 15B
2353 Receiver ESIB26 R&S 22/24/27, 15C, 15B
6115 Open switch and control unit | OSP 130 R&S 22/24/27, 15C 15B
6116 Open switch and control unit | OSP 150 R&S 22/24/27, 15C 15B
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Eqg. No Equipment Type Manufacturer Used in

6117 Open switch and control unit | OSP 150 R&S 22/24/27, 15C 15B

6131 Notch Filter WRCT902.4-0.4/40-8SS | Wainwright 22/24/27, 15C 15B

6130 Notch Filter WRCD1880-1.1.25/50- Wainwright 22124127
10SS

6159 Band Reject Filter WRCD1747.8-0.4/40- Wainwright 22/24/27,15C, 15B
5SS

6158 Band Reject Filter WRCT836.6-0.4/40-8SS | Wainwright 22/24/27,15C, 15B

6197 Band Reject Filter WRCJV2531/2539- Wainwright 22/24/27,15C, 15B
2523/2547-60/12SS

2231 Band Reject Filter WRCG1947/1953- Wainwright 22/24/27,15C, 15B
1940/1960-40/6SS

2391 Band Reject Filter WRCG1729.4/1735.4- Wainwright 27
1722.4/1742.4-40/6SS

2386 Band Reject Filter WRCG1764.4/1770.4- Wainwright 22/24/27, 15C, 15B
1760.4/1774.4-40/6SS

2385 Band Reject Filter WRCG1744.4/1750.4- Wainwright 22/24/27, 15C, 15B
1740.4/1754.4-40/6SS

2357 Band Reject Filter WRCG2400/2483- Wainwright 15C
2390/2493-35/10SS

2188 Preamplifier AFS4-00100300-20-23P- | Miteq 22/24/27, 15C, 15B
6

6195 High Pass Filter - Wainwright 22/24/27, 15C, 15B

2364 Band Reject Filter WRCG1877/1883 - Wainwright 24
1870/1890-40/6SS

2361 Anechoic Chamber 3 m Semi / Full Anechoic | Euroshield 22/24/27, 15C, 15B
Chamber

6212 Antenna Array system - TCC 22/24/27, 15C, 15B

- RF immunity / Emission EMC32 R&S 22/24/27, 15C, 15B

Software

6089 Antenna HFH2-72 R&S 15C, 15B

2027 CDN M2 (modified) DC1 MEB 22/24/27, 15C, 15B

2028 CDN M3 (modified) DC2 MEB 22/24/27, 15C, 15B

2176 CDN CDN 801-M3 Lathi 22/24/27, 15C, 15B

2135 CDN CDN 801-M3 Lathi 22/24/27, 15C, 15B

2029 Power Supply PL330 Thurlby 22/24/27, 15C

6038 Data Logger Testo 580 Testo 22/24/27, 15C, 15B

6037 Data Logger 175-H2 Testo 22/24/27, 15C, 15B

6039 USB Interface 5541765 Testo 22/24/27, 15C, 15B
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